
CITY OF SOLEDAD 
PUBLIC WORKS DEPARTMENT 

248 MAIN STREET  

P.O. BOX 156  

SOLEDAD, CA  93960  

PHONE: (831) 223-5000  

FAX: (831) 678-3965 

ENVIRONMENTAL INITIAL STUDY 

BACKGROUND INFORMATION 

Project Title: Soledad Wind Energy Generation Project 

Project Location: 
Soledad Water Reclamation Facility located at 35520 Morisoli Road, 

Soledad, California  

Property Owner: City of Soledad 

Project Applicant: City of Soledad Public Works Department 

APNs: 257-082-018-0000 

Acreage of Property: ±99 

General Plan 
Designation: 

Public Facility 

Zoning District: Public Facility District 

Lead Agency: 

City of Soledad  

Soledad City Hall  

248 Main Street  

P.O. Box 156  

Soledad, CA  93960  
[...]
3. Air Quality  ................................................................................................................................................. 44 

4. Biological Resources ................................................................................................................................... 49 

5. Cultural Resources ...................................................................................................................................... 71 

6. Geology and Soils ....................................................................................................................................... 74 

7. Greenhouse Gas Emissions ........................................................................................................................ 78 

8. Hazards and Hazardous Materials ........................................................................................................... 81 

9. Hydrology and Water Quality ................................................................................................................... 86 

10. Land Use and Planning ............................................................................................................................ 89 

11. Mineral Resources ..................................................................................................................................... 90 

12. Noise  ................................................................................................................................................. 91 

13. Population and Housing .......................................................................................................................... 95 

14. Public Services ........................................................................................................................................... 99 

15. Recreation  ............................................................................................................................................... 100 

16.  Transportation/Traffic ............................................................................................................................ 101 

17. Utilities and Service Systems .................................................................................................................. 103 

Mandatory Findings of Significance .......................................................................................................... 104 

References and Sources .............................................................................................................................. 106 

APPENDICES 

Appendix A - Updated Biological Resources Assessment 

Appendix B - Previously Recorded Special Status Species Occurrences 

Appendix C - List of Observed Species 

Appendix D - Air Quality Modeling 



INITIAL STUDY 

Soledad Wind Energy Generation Project City of Soledad 

Draft Initial Study/Mitigated Negative Declaration March 2013 

ii 

TABLES 

Table 1 Requested Entitlements and Approvals .......................................................................... 19 
Table 7-1 Global Warming Potentials for Greenhouse Gases ...................................................... 79 
Table 7-2 Project Construction GHG Emissions – Metric Tons per Year ....................................... 79 
Table 8-1 Airports/Airstrips in the Vicinity of the Project Site .......................................................... 85 
Table 12-1 Typical Construction Equipment Noise Levels ................................................................ 92 
Table 12-2 Representative Vibration Source Levels for Construction Equipment ....................... 93 

FIGURES 

Figure 1 Regional Location .................................................................................................................. 3 
Figure 2 Project Vicinity ........................................................................................................................ 5 
Figure 3 Proposed Site Plan ................................................................................................................. 7 
Figure 4 Site Photos ............................................................................................................................... 9 
Figure 5 Soledad General Plan Land Use Designations ............................................................... 11 
Figure 6 Visual Simulation Locations ................................................................................................ 31 
Figure 7 Visual Simulations - Photos 1 and 2 ................................................................................... 33 
Figure 8 Visual Simulations - Photos 3 and 4 ................................................................................... 35 
Figure 9 Visual Simulations - Photos 5 and 6 ................................................................................... 37 
Figure 10 Visual Simulations - Photos 7............................................................................................... 39 
Figure 11 CNDDB ................................................................................................................................... 59 
Figure 12 Decibel Level of a Wind Turbine ....................................................................................... 97 

 

 



INITIAL STUDY 

City of Soledad Soledad Wind Energy Generation Project 

March 2013 Draft Initial Study/Mitigated Negative Declaration 

1 

DESCRIPTION OF PROJECT AND ENVIRONMENTAL SETTING 

A. PROJECT LOCATION AND ENVIRONMENTAL SETTING 

Regional Location 

The proposed project site is located within the site of the City of Soledad Water Reclamation 

Facility (WRF) 1 mile southwest of Soledad, which is situated in the southern Salinas Valley in 

central Monterey County. The project’s regional location is illustrated in Figure 1 – Regional 

Location. The project site is located along Highway 101, which is the main regional highway in 

this area, running north–south through the Salinas Valley. Soledad is located along Highway 101, 

approximately 30 miles southeast of the Monterey Peninsula, 25 miles south of Salinas, and 70 

miles north of Paso Robles. Neighboring communities within 25 miles include Gonzales and 

Chualar to the north, and Greenfield and King City to the south.  

Project Vicinity 

The project site is located within the eastern portion of the Soledad WRF property immediately 

east of the facility’s aeration ponds and west of the treatment facilities. Surrounding land uses 

are active agriculture to the north and east, which are predominated by row crops. To the south 

is the Salinas River riparian corridor. A map of the project vicinity is shown in Figure 2 – Project 

Vicinity. 

Project Site 

The Soledad Wind Energy Generation Project (hereinafter proposed project) would be located 

on the existing City-owned Water Reclamation Facility site, as shown in Figure 3 – Proposed Site 

Plan and Figure 4 – Site Photos. The location of the proposed wind turbine would be within an 

existing disturbed area and would be relatively low in altitude relative to neighboring 

topographic forms. The City’s 5.5 million gallons per day (mgd) WRF treats wastewater from the 

City of Soledad, a few industrial sources, and two correctional facilities. The proposed project 

site is designated as Public Facility in the City of Soledad General Plan, as shown in Figure 5 – 

Soledad General Plan Land Use Designations, and is zoned as a Public Facility District by the 

City’s Zoning Ordinance. Existing facilities at the WRF were commissioned in December 2009 and 

consist of the following: 

 Preliminary Treatment – The headworks provides preliminary treatment of raw wastewater 

flows from the city’s residential, commercial, and industrial users as well as raw 

wastewater from two California Department of Corrections and Rehabilitation facilities 

approximately 8 miles north of Soledad. The headworks includes automated mechanical 

screening at ¼-inch openings followed by grit removal equipment. 

 Secondary Treatment – Consists of two parallel activated sludge biological nutrient 

removal (BNR) systems. This system is designed for the conversion of ammonia and 

organic material into nitrogen and suspended solids. Two parallel 90-foot-diameter 

clarifiers provide clarification of secondary system effluent solids. 

 Filter Influent Pump Station and Equalization Basin – Effluent from the clarifiers flows into a 

one-million-gallon equalization basin. Three variable-speed vertical turbine pumps 

transfer the secondary effluent to the downstream tertiary treatment facilities. 

 Tertiary System – Consists of a polymer/coagulation addition system, with an in-line flash 

mixing system followed by a flocculation basin. Effluent from the flocculation basin is 



INITIAL STUDY 

Soledad Wind Energy Generation Project City of Soledad 

Draft Initial Study/Mitigated Negative Declaration March 2013 

2 

gravity fed to the high-rate compressible media filtration (which meets California Water 

Recycling Criteria (Title 22)). 

 Disinfection – Disinfection is provided by an ultraviolet system that is a low-pressure, high-

output vertical lamp system arranged in open concrete channels. 

 Effluent Disposal – Treated wastewater is discharged into 108 acres of rapid infiltration 

basins (RIB). The purpose of the basins is to percolate the treated effluent into the ground. 

 Solids Treatment and Disposal – Solids are digested in two aerobic digesters; aeration is 

supplied by two floating aerators in each digester. Digested sludge is dewatered by 

screw presses to 18 percent solids. These solids are further dried by windrowing of the 

material in one of the old decommissioned settling ponds to 60 to 70 percent solids. 

These solids are transferred to the local landfill and used as a soil amendment to the daily 

top cover. 

B. PROJECT DESCRIPTION AND BACKGROUND 

Project Background 

The City of Soledad Public Works Department, acting as project applicant, owns and operates 

the Water Reclamation Facility, which recently underwent construction for facility expansion as 

part of the City of Soledad Wastewater Treatment Plant Expansion Project (SCH: 2005032122). 

In the fall of 2004, City staff found that Soledad’s wastewater treatment and disposal system was 

at or near its maximum capacity as a result of increasing sewage flows, possible influent flow 

meter complications, and rains from an the extremely wet winter. In 2005, the City’s proposed 

revised Waste Discharge Requirements (WDR) for the Central Coast Regional Water Board were 

approved through WDR Order No. R3-2005-0074 to increase plant capacity. The upgrade and 

expansion of the plant was Phase I of three phases that are scheduled to take place within the 

next several years. Phase I started in late July of 2008 and was completed in early 2010. 

The facility currently relies on energy from the electric power grid, which is operated and 

maintained by Pacific Gas and Electric (PG&E). The proposed project involves the installation of 

an electric generating wind turbine at the City’s WRF with the purpose of offsetting electricity 

usage required by plant operations. The City is proposing this wind energy project to reduce 

energy consumption from the electric grid by establishing a self-sustaining energy source 

through installation and operation of the wind energy turbine. Any excess power generated 

would be fed back into the electric power grid in a contractual net-metering relationship with 

PG&E, which is discussed in further detail below. 

Project Description 

The proposed project consists of the installation and operation of a 1.5 megawatt (MW) 

electricity-generating wind turbine at the City’s WRF with the purpose of offsetting electricity 

usage required by sewage treatment plant operations. This application of a wind turbine is 

widely used for producing electric power on site at homes, farms, and businesses, which are 

already served by the utility grid. This grid-connected system would serve the City by offsetting 

energy consumed from the grid. The purpose of the proposed project is to provide a sustainable 

supply of electrical energy for the Water Reclamation Facility and lead to a net reduction of 

energy costs for the City.  



MILES

4 0 4

ESRI Street Map USA

Figure 1
Regional Location

T:
\_

C
S\

W
or

k\
So

le
d

ad
, C

ity
 o

f\
So

le
d

ad
 W

in
d

 F
ar

m
 M

N
D

 (1
3-

00
05

, 0
1)

Pinnacle National Park



INITIAL STUDY 

Soledad Wind Energy Generation Project City of Soledad 

Draft Initial Study/Mitigated Negative Declaration March 2013 

4 

 

 

 

 

 

 

 

 

 

 

 

 

This page left blank intentionally. 



Project Site

Figure 2
Source: Bing Maps, 2013; PMC, 2013 

T:\
_G

IS\
MO

NT
ER

EY
_C

OU
NT

Y\
MX

DS
\S

OL
ED

AD
\2

01
3\

FIG
UR

E 2
 PR

OJ
EC

T V
IC

INI
TY

.M
XD

 - 2
/4/

20
13

 @
 2:

20
:29

 PM

500 0 500

FEET Project Vicinity

City of
Soledad



INITIAL STUDY 

Soledad Wind Energy Generation Project City of Soledad 

Draft Initial Study/Mitigated Negative Declaration March 2013 

6 

 

 

 

 

 

 

 

 

 

 

 

 

This page left blank intentionally. 

 



Source: CNA Engineering Inc.

T:
\_

C
S\

W
or

k\
So

le
d

ad
, C

ity
 o

f\
So

le
d

ad
 W

in
d

 F
ar

m
 M

N
D

 (1
3-

00
05

, 0
1)

Figure 3
Proposed Site Plan

126.3’

213.3’

126.3’

213.3’



INITIAL STUDY 

Soledad Wind Energy Generation Project City of Soledad 

Draft Initial Study/Mitigated Negative Declaration March 2013  

8 

 

 

 

 

 

 

 

 

 

 

 

 

This page left blank intentionally. 



Source: Google Earth

Figure 4
Site Photos

T:
\_

C
S\

W
or

k\
So

le
d

ad
, C

ity
 o

f\
So

le
d

ad
 W

in
d

 F
ar

m
 M

N
D

 (1
3-

00
05

, 0
1)



INITIAL STUDY 

Soledad Wind Energy Generation Project City of Soledad 

Draft Initial Study/Mitigated Negative Declaration March 2013  

10 

 

 

 

 

 

 

 

 

 

 

 

 

This page left blank intentionally. 



FEET

0 1000 2000

Source: City of Soledad, 2009

Figure 5
Soledad General Plan Land Use Designations

T:
\_

C
S\

W
or

k\
So

le
d

ad
, C

ity
 o

f\
So

le
d

ad
 W

in
d

 F
ar

m
 M

N
D

 (1
3-

00
05

, 0
1)



INITIAL STUDY 

Soledad Wind Energy Generation Project City of Soledad 

Draft Initial Study/Mitigated Negative Declaration March 2013 

12 

 

 

 

 

 

 

 

 

 

 

 

 

This page left blank intentionally. 



INITIAL STUDY 

City of Soledad Soledad Wind Energy Generation Project 

March 2013 Draft Initial Study/Mitigated Negative Declaration 

13 

Turbine Model Specifications 

The proposed wind turbine would be a GE Energy 1.5SLE 60 Hz. This model is a three-bladed, 

upwind, horizontal-axis wind turbine with a rotor radius of approximately126.3 feet. The turbine 

rotor and nacelle are mounted on top of a tubular steel tower giving a rotor hub height of 

approximately 213.3 feet for a total structural height of approximately 340 feet (see Figure 3 – 

Proposed Site Plan). The machine employs active yaw control (designed to steer the machine 

with respect to the wind direction), active blade pitch control (designed to regulate turbine 

rotor speed), and a generator/power electronic converter system from the variable-speed drive 

train concept (designed to produce nominal 60 Hz, 575-volt electric power). 

The proposed wind turbine would feature a distributed drive train design wherein the major drive 

train components, including the main shaft bearing, gearbox, generator, yaw drives, and control 

panel, are attached to a bedplate. 

Rotor and Blades 

The rotor on the proposed turbine is designed to operate in an upwind configuration (blades 

positioned upwind of the turbine tower) comprises three blades mounted to a cast ductile iron 

hub. 

The rotor diameter would be 77 meters (252.6 feet), resulting in a swept area of 4,657 square 